

ALADDIN SCIENTIFIC CORPORATION

14078 Meridian Parkway, Riverside, CA. 92518

Certificate of Analysis

Date of Testing: 2024-09-19 11:04:12

Date of Next Testing: 2026-09-09 11:04:12

Product Name: **Poly(vinyl chloride)(PVC)**

CAS Number: 9002-86-2

Specifications & Purity: K-value 72-71

Lot #: I2411150

SKU # **P107106**

Version **0**

Analysis #: **362625**

Parameter	Limit Values	Result
Residues vinyl chloride content	0-8 (ppm)	2.00 ppm
Viscosity(5%Toluene:Isopropyl alcohol 80:20)	127-135 (ml/g)	131.00 ml/g
impurity ion	0-16 (piece)	14.00 piece
K value	71-72	71.00
Appearance (P107106)	White powder	White powder



John Su
QA & QC Manager